Mower

Form No. 3358-528 Rev. C

Rear Discharge Completion Kit
Groundsmaster® 7200 Series Traction Unit with 62 in.

Groundsmaster® 7200 Series Traction Unit with 72 in.

Mower
Model No. 30463
Model No. 30466

Installation Instructions

62” Rear Discharge Completion Kit, Model 30463 can be
installed on the following Groundsmaster 7200 Series
Traction Units with 62 in. Mowers:

30365
30362
30462
30465

72” Rear Discharge Completion Kit, Model 30466 can be
installed on the following Groundsmaster 7200 Series
Traction Units with 72 in. Mowers:

30361
30364
30364TC
30461
30464
30464TC

Remove the Existing Recycling
Baffles from the Cutting Unit

Note: This procedure is not required on models shipped
without the cutting unit baffles installed.

1. Disengage the PTO, move the motion control levers to
the neutral locked position and set the parking brake.

2. Move the throttle lever to the Slow position, stop the
engine, remove the key, and wait for all moving parts
to stop before leaving the operating position.

A Danger A

If you raise the machine using only a jack to
support it while you work under the mower deck,
the jack could tip, causing the mower deck to fall,
crushing you or bystanders.

¢ Always secure the machine with at least 2 jack
stands when you have the mower deck raised.

© 2007, Rev 2008 by The Toro Company
8111 Lyndale Avenue South
Bloomington, MN 55420-1196

3. Remove the flange nut, screw and spacer securing the
deck roller to the mounting bracket (Fig. 1). Remove
components.

4. Remove the carriage bolts and nuts securing the roller
mounting bracket to the underside of the mower deck
(Fig. 1). Remove the mounting bracket.

5. Remove the carriage bolts and flange nuts securing the
center, left and right baffles to the underside of the
mower deck (Fig. 1). Remove the baffles from the
mower deck.

62” Mower shown

Figure 1

1. Deck roller 3. Baffle

2. Roller mounting bracket

All Rights Reserved

Printed in the USA



62 Inch Rear Discharge 3.
Completion Kit Installation

1. Loosely mount the new chambers to the under side of
the mower deck with (12) 5/16 x 3/4 in. carriage bolts 4.
and flange nuts (4 bolts & nuts per chamber). The bolt
heads are to positioned inside the mower deck.
Position the chambers as shown in figure 2.

S.
Note: If a required mounting hole is not present in the
mower deck, use the new component as a template to
locate, mark and drill the .354 inch dia. holes (only 4 6

holes per chamber are used).

2. Loosely mount the outer chambers to the center to the
center chamber with (2) 5/16 x 3/4 in. carriage bolts
and flange nuts

Mount the support straps and deflector to the rear
angle with (8) 5/16 x 7/8 in. carriage bolts and flange
nuts (Fig. 2). The bolt heads are to be positioned next
to the rear angle.

Mount the rear angle w/deflector to the rear of the
mower deck with (8) 5/16 x 7/8 in. carriage bolts and
flange nuts (Fig. 2).

Mount a foot shield to the top and side of the right rear
corner of the mower deck with (3) 5/16 x 3/4 in.
carriage bolts and flange nuts (Fig. 2).

Mount a foot shield to the top and side of the left rear
corner of the mower deck with (3) 5/16 x 3/4 in.
carriage bolts and flange nuts (Fig. 2).

Figure 2
1. Center chamber 3. Lh chamber 5. Deflector 7. Foot shield LH
2. RH chamber 4. Support strap (2) 6. Rearangle 8. Foot shield RH




7. Install the blades, anti-scalp cups, and blade bolts 10. Affix an identification decal to the top of the mower

(Fig. 3). Tighten the blade bolts to 85-110 ft.-Ib. deck near the serial plate (Fig. 4). Make sure the
(115-149 N-m). mounting surface is clean.
m The curved part of the blade must be Affix this identification decal, part no. 115-1408 onto
pointing toward the inside of the cutting unit to ensure 62 inch mower decks.

proper cutting.

COMPLETION KIT,

MODEL 30463, INSTALLED

€O TO WWW.TORO.COM FOR
SERVICE PART INFORMATION

115-1408

Figure 3

1. Blade bolt 3. Blade
2. Anti-scalp cup

8. Rotate the blades to make sure there is no interference.

9. Tighten all the mounting nuts.

Figure 4

1. Identificationdecal




72 Inch Rear Discharge
Completion Kit Installation

1.

Loosely mount the new chambers to the under side of
the mower deck with (12) 5/16 x 3/4 in. carriage bolts
and flange nuts (4 bolts & nuts per chamber). The bolt
heads are to positioned inside the mower deck.
Position the chambers as shown in figure 5.

Note: If a required mounting hole is not present in the
mower deck, use the new component as a template to

locate, mark and drill the .354 inch dia. holes (only 4

holes per chamber are used).

2.

3.

1.
2.
3.

Loosely mount the outer chambers to the center to the
center chamber with (2) 5/16 x 3/4 in. carriage bolts
and flange nuts

Loosely mount a support strap and the the left (angled)
end of the deflector to the rear angle with (4) 5/16 x
7/8 in. carriage bolts and flange nuts (Fig. 5). The bolt
heads are to be positioned next to the rear angle.

. Loosely mount the rear angle w/deflector to the rear of

the mower deck with (4) 5/16 x 7/8 in. carriage bolts
and flange nuts (Fig. 5). The bolt heads are to be
positioned next to the rear angle.

. Loosely mount a support strap and the the right

(square) end of the deflector to the back of the RH
chamber with (4) 5/16 x 7/8 in. carriage bolts and
flange nuts (Fig. 5). The bolt heads are to be
positioned in the chamber.

. Mount a foot shield to the top and side of the right rear

corner of the mower deck with (4) 5/16 x 3/4 in.
carriage bolts and flange nuts (Fig. 5).

. Mount a foot shield and a deflector to the top and side

of the left rear corner of the mower deck with (2) 5/16
x 7/8 in. carriage bolts, (2) 5/16 x 3/4 in. carriage bolts
and flange nuts (Fig. 5).

. Secure the deflector to the foot shield with (2)

capscrews, washers and flange nuts (Fig. 5).

Figure 5

6. Rearangle
7. Foot shield LH

Center chamber 4. Support strap (2)
RH chamber 5. Deflector
Lh chamber

8. Deflector
9. Foot shield RH




9. Install the blades, anti-scalp cups, and blade bolts 11. Affix an identification decal to the top of the mower

(Fig. 3). Tighten the blade bolts to 85-110 ft.-Ib. deck near the serial plate (Fig. 4). Make sure the
(115-149 N-m). mounting surface is clean.
m The curved part of the blade must be Affix this identification decal, part no. 115-1409 onto
pointing toward the inside of the cutting unit to ensure 72 inch mower decks

proper cutting.

COMPLETION KIT,

MODEL 30466, INSTALLED

@O TO WWW.TORO.COM FOR
SERVICE PART INFORMATION

115-1409

Figure 6

1. Blade bolt 3. Blade
2. Anti-scalp cup

10. Tighten all the mounting nuts.

Figure 7

1. Identificationdecal














<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 


